
UFC 4-832-01N 
16 January 2004

 

 
 

UNIFIED FACILITIES CRITERIA (UFC) 
 
 

DESIGN: INDUSTRIAL AND OILY 
WASTEWATER CONTROL 

 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
APPROVED FOR PUBLIC RELEASE; DISTRIBUTION UNLIMITED 

 

CANCELL
ED



UFC 4-832-01N 
16 January 2004

 

 
UNIFIED FACILITIES CRITERIA (UFC) 

 
DESIGN: INDUSTRIAL AND OILY WASTEWATER CONTROL 

 
Any copyrighted material included in this UFC is identified at its point of use. 
Use of the copyrighted material apart from this UFC must have the permission of the 
copyright holder. 
 
 
 
U.S. ARMY CORPS OF ENGINEERS  
 
 
NAVAL FACILITIES ENGINEERING COMMAND (Preparing Activity) 
 
 
AIR FORCE CIVIL ENGINEERING SUPPORT AGENCY 
[...]
separator arrangement.  The exact dimensions and orientation of
the separator (crossflow inclined, crossflow horizontal, and
downflow inclined) will vary with separator type and
manufacturer.

b)  Provide adequate cathodic protection.

c)  Minimize hydraulic surge effect on separator by
use of variable speed pumps, flow control valves, or by an
upstream surge tank with gravity feed through an upstream
control orifice.

d)  Refer to NFGS-11311 for additional design
information.

e)  Example Calculation 3 - Determination of required
number of plates.  Steps are performed first using English
units, then using SI units (shown in brackets).

Determine required number of theoretical plates and
number of plate packs as follows:

Given: (From Example Calculation 1 preceding):
LET Volume = 490,000 gal (1,854,846 L)

Assume LET contents must be processed through an induced gravity
separator in 16 hours.

Influent flow rate to separator (QI)
QI  =  490,000 gal/16 h  X  1 h/60 min = 510.416 gpm
[QI = 1,854,846 L/16 h X 1 h/60 min = 1932.13 L/min]
Recommended Surface Loading Rate (QSR):
QSR  =   200 gpd/ft

2 [8149.11 L/day⋅m2]

Convert to gpm/ft2 [L/min⋅m2]:

          200 gal/day⋅ft2 X 1 day/1440 min  =  0.1389 gpm/ft2

[(8149 L/min⋅m2) X 1 day/1440 min =  5.66 L/min⋅m2

CANCELL
ED



MIL-HDBK-1005/9A

144

Plate Surface Area (Ap) normally available from
manufacturer's data (manufacturer value not available for SI
size):

 Ap = 20 ft
2/plate [1.85 m2/plate]

Determine:
Total Plate Area Required (At):

At =  QI/QSR  = 510 gpm/(0.1389 gpm/ft
2) = 3,672 ft2

[At = 1932 L/min/(5.66 L/min⋅m2) = 338.9 m2]
Number of Parallel Plates Required (Np):

Np =  At/Ap = 3,672 ft
2/(20 ft2/plate) =  183.6

[Np = At/Ap = 338.9 m
2/(1.85 m2/plate) =  183.6]

Use 184 plates, minimum.

3.10.5 Skimming Dam.  Locate low dam or weir in drainage
channel at least 50 feet (15.2 m) downstream from the nearest
storm drain outlet to pond water; provide an open port in the
dam to drain the pond in dry weather.  Design a port to
accommodate estimated dry weather flow.  Refer to Figure 20 for
details.  Use float and boom to trap and divert floating oil and
grease to the side of channel.  Ensure that floating diversion
boom extends at least 3 inches (76 mm) below surface of water.
Provide a movable belt skimming device to skim oil to a
collection hopper for storage.  Design a channel for a maximum
horizontal velocity of 12 fpm (3.7 m/min), based on rainfall
intensity-duration-frequency curve data for a 1-year frequency
storm at the specified geographical location.  Contact Federal,
State, and local regulatory agencies to determine the adequacy
of this storm frequency interval.  Consider surrounding
topography and drainage basin characteristics when establishing
channel dimensions; the minimum length of channel should be 50
feet (15.2 m).  Avoid surcharging storm sewer outlets at high
water level.CANCELL

ED



CANCELL
ED



CANCELL
ED



CANCELL
ED



Table 15

Parallel Plate Oil-Water Separator Design Data1

Design Parameter Description

Inlet pipe2:

Diameter 6-in.(150-mm) minimum.

Velocity Use minimum that will avoid suspended solids deposition in pipe. Approximately

2 fps (0.6 m/s) for grit-bearing wastewater.

Diffuser By manufacturer. Reduce momentum to avoid short-circuiting.

Inlet compartment:

Dimensions A function of the flowrate and settleability of the suspended solids. Maximum

surface loading rate of 1,000 gpd/ft2 (28.3 L/min-m2). Determine actual design

surface loading in benchscale experiments.3

Primary sludge

hopper
Optimum hopper angle of 55° (from horizontal). Do not use slope less than the

angle of repose for material removed. Hopper volume determined by volume of

suspended solids removed and sludge drawoff schedule. Provide ³10% of

compartment volume.

Primary sludge drawoff 4-in. (100-mm) minimum diameter connection with plug valve.

Diffuser baffle

(weir)

By manufacturer. Distribute oily wastewater evenly across packed plate inlet.

Overflow weir Sharp crested, vertically adjustable, length as necessary to establish laminar

flow velocity to plate pack compartment.

Coalescing

(plates)compartment:

Inclined plates

Plate type Corrugated preferred.

Spacing Range: 1/2 in.4 to 1.0 in. (13 mm to 25 mm)

Angle Range: 40° to 60° (from horizontal).

Plate pack

orientation

Downflow preferred.

Effective

separation area5

Downflow 100 to 1000 ft2 (9.3 to 92.9 m2) per pack.

Crossflow 270 to 2220 ft2 (25.1 to 206.2 m2) per pack.

Loading rate Determined from bench scale experiments and based on effluent quality

requirements. Typically, 100 to 200 gpd/ft2 (2.8 to 5.7 L/min-m2).

M
I
L
-
H
D
B
K
-
1
0
0
5
/
9
A

1
4
8

CANCELL
ED



Table 15 (Continued)

Parallel Plate Oil-Water Separator Design Data1

Design Parameter Description

Number of plates See Example Calculation 3. Will vary slightly among manufacturers based on

plate characteristics and standard pack sizes.

Horizontal plates6

Spacing 1/2 in.4 to 1.0 in. (13 mm to 25 mm)

Angle Zero degrees (from horizontal).

Plate pack

orientation

Crossflow with respect to corrugations.

Effective

separation area

60 ft2 (5.6 m2) per pack.

Loading rate Determined from benchscale experiments and based on effluent quality

requirements. Typically, 100 to 200 gpd/ft2 (2.8 to 5.7 L/min-m2).

Oil overflow weir Sharp crested vertically adjustable. If discharge is directly to outfall sewer,

provide V-notch weir for flow measurement.

Secondary sludge

hopper

Same as primary sludge hopper of inlet compartment.

Secondary sludge

drawoff

Nozzle 4-in. (100-mm) minimum diameter with plug valve.

Underflow baffle Underflow velocity not to exceed 4 fpm (1.2 m/min)

Outlet compartment2:

Overflow weir Sharp crested vertically adjustable.

Secondary sludge

hopper

Same as primary sludge hopper.

Secondary sludge

drawoff

4-in. (100-mm) minimum diameter nozzle.

Underflow baffle Underflow velocity not to exceed 4 fpm(1.2 m/min).
1
Refer to manufacturer�s product bulletin for equipment descriptions, exact dimensions, and location of appurtenances.

Also, refer to NFGS-11311.
2
Influent invert elevation established by collection system design. Set outlet invert elevation a minimum of 3 in. (76

mm) below inlet invert.
3
Average rate to be used for preliminary unit sizing only. Supply manufacturer with oily wastewater flow and

characterization data described previously in this section to determine actual design loading rate.
4
Plate spacing <1/2 in. (13 mm) not recommended due to inherent presence of suspended solids.
5
Actual effective separation area is a function of the plate angle, corrugation dimension, and plate dimension.
6
Limited effectiveness in preventing reentrainment of suspended solids in wastewater stream since sludge storage hopper

not an integral part of standard equipment.

M
I
L
-
H
D
B
K
-
1
0
0
5
/
9
A

1
4
9

CANCELL
ED



MIL-HDBK-1005/9A

150

3.10.5.1 Diversion Pond.  A skimming dam does not remove oil
immediately from the flow since it relies on the oil skimmers.
It is sized for a relatively small storm event to minimize the
backwater effect in the storm drainage channel.  Use a separate
diversion pond to accommodate potential large oily waste spills
and more intense storm events.  This prevents washout of the oil
over the skimming dam before it can be removed.  See Figure 21
for details.

3.10.6 Dissolved Air Flotation (DAF) and Induced Air
Flotation (IAF).  The DAF unit removes emulsified oil and
suspended solids through the use of chemical coagulants and
rising air bubbles.  The coagulants cause the minute oil
droplets and solids to agglomerate into larger floc particles.
The air bubbles adhere to these particles causing the floc to
rise rapidly to the surface.  The DAF unit is usually installed
above ground and will often require pumping of influent flow.
The DAF unit is divided into two sections.  The influent enters
a flocculator chamber where it is mixed with coagulant
demulsifiers.  The oily waste then flows into the flotation
section.  This section has a skimmer on the surface to remove
the scum and an outlet to remove the settled sludge from the
bottom by gravity displacement or pumping.  Refer to Figure 22
for a schematic representation of a DAF unit.

A similar system to the DAF is the IAF which will
remove emulsified oil, heavy metals and suspended solids
(agglomorates) from oilywaste water influent.  This system
produce ultra-fine gas bubbles much smaller than conventional
mechanical and hydraulic flotation cells.  The smaller bubbles
liberated from relatively high gas intake volumes provide large
surface area contacting potential for the agglomorates to rise
to the liquid surface.  The agglomorates laden froth is radially
dispersed to the peripheral skim trough and then removed from
the vessel on an intermittent cycle.  The skid mounted system is
compact in size and light weight which makes it more ideal for
some applications.

3.10.6.1 Pressurization Method.  Introduce dissolved air to the
DAF or IAF by recycle and by pressurizing a portion of the
effluent using infused air.  Mix recycles with flotation tank
contents.

CANCELL
ED



MIL-HDBK-1005/9A

151

a)  Equipment.  Use a back pressure inductor in the
recycle pump inlet line to infuse air into the recycle stream.
The flow through the inductor creates a partial vacuum in a side
port drawing in atmospheric air.  This system is mechanically
simpler and lower in maintenance and operating cost than a
compressed air system.

b)  Bubble Size.  The air pressure used in flotation
determines the size of the air bubbles formed.  Air bubbles
< 100 µm in size are the most suitable for being adsorbed and
entrapped by the chemical floc and oil globules.  An excessive
amount of air can destroy the fragile floc formed in the
flocculator, resulting in poor performance.

c)  Recycle.  Recycle of a portion of the clarified
effluent allows a larger quantity of air to be dissolved and
dilutes the feed solids concentration.  Dilution reduces the
detention period necessary to achieve good separation.

3.10.6.2 Design Parameters.  The principal design variables for
DAF or IAF are shown below.  Most of these parameters will be
specified by the equipment manufacturer.

Design Parameter Design Value

Pressure 40 to 60 psig (276-414 
kPA)

Recycle ratio 30 to 70%
Feed solids concentration 0.5 to 5 lb/ft2/h (2.0 to 

20.1 kg/m2/h)
Detention period 10-30 min.
Air-to-solids ratio 0.02:1 to 0.05:1
Hydraulic loading 1.0 to 3.0 gpm/ft2(40.7 

to 122.2 L/min⋅m2)
Chemical aids Determined by field 

testing
Depth to width or 0.4:1 to 0.8:1
diameter ratio

CANCELL
ED



MIL-HDBK-1005/9A

152

Specify performance of DAF or IAF unit to include oil
removal efficiency and effluent oil concentration at expected
unit operating conditions (air, solids, hydraulic loading,
pressure, and detention period) with or without chemical
addition.

3.10.6.3 Chemical Conditioning.  Chemical aids, or coagulants,
are used to allow individual droplets of emulsified oil to
agglomerate into a larger floc, which is more easily separated
from the water.  Materials used as coagulants include alum,
ferric chloride, sulfuric acid, lime, organic polyelectrolytes,
and combinations of inorganic and organic polyelectrolytes.
Organic coagulants generally produce a better quality effluent,
often require lower dosages, and reduce the amount of sludge
generated by 50 to 75 percent.  Bench scale studies should be
performed to identify the optimum coagulant or combination of
coagulants and determine dosage rate. (Refer to paragraph 3.10
for a detailed discussion of treatment chemicals.)

3.10.7 Polishing Treatment Alternatives.  The purpose of the
polishing step is to reduce the oil content to less than 10 ppm
so that the effluent may be discharged to navigable waters.
Multimedia filtration followed by activated carbon adsorption
are the most practical processes.  Coalescing filtration units
require less surface area per increment of flow capacity and may
be preferred for site-specific land constraints.  This may be
especially true in colder climate areas where much of the
treatment system equipment will be installed indoors and
building size must be minimized.  Since the polishing step is
critical to meeting effluent requirements, duplicate units for
100 percent redundancy must be provided.CANCELL

ED



CANCELL
ED



CANCELL
ED



CANCELL
ED



CANCELL
ED



CANCELL
ED



CANCELL
ED



MIL-HDBK-1005/9A

159

3.10.7.1 Multimedia Filtration.  Systems are available that
operate by gravity or under pressure.  Select equipment on basis
of operating costs and the availability of space for installation.
Pressure filters operate at higher loading rates and require less
installation area than gravity units with comparable capacity.  In
colder climates, consider enclosing the system indoors.  The
system should have automatic backwashing capabilities, initiated
by sensing a predetermined head loss across the filter bed.
Treated effluent is normally recycled for surface wash and
backwash water supply.  A suitably sized reservoir should be
provided downstream from the filtration unit to hold the required
volume of effluent for the backwashes.  Backwash wastewater should
be recycled to either the LET, DAF, or IAF unit.  Depending on the
desired flow configuration, adequate capacity must be included in
either the LET, DAF, or IAF unit to receive the periodic backwash
recycles flows.  Refer to Figure 23 for typical sections of
gravity and pressure multimedia filtration units, respectively.

a)  The principal design variables for multimedia filter
design for oily waste treatment are as follows:

Design Parameter          Design Value
Bed depth                 24-36 in. (610-914 mm)
Filtration rate

Gravity                 3-8 gpm/ft2 (122-326 L/min⋅m2)
Pressure                12-18 gpm/ft2 (489-

                     733 L/min⋅m2)
Backwash rate           15-20 gpm/ft2 (611-815 L/min⋅m2)

Air scour flow rate       3-6 sft3/min/ft2 (0.9-
(if necessary)            1.8 m3/min/m2) @ 12

psig (83 kPa)
Filter media              Combination sand, gravel,

                       anthracite (garnet optional)
Pressure drop
Clean                   2-4 psig (13.8-27.6 kPa)
Loaded                  8-12 psig (55.2-82.7 kPa)

Filter solids loading     2-6 lb/ft2/hr (9.8-

                       29.3 kg/m2⋅hr)

CANCELL
ED



MIL-HDBK-1005/9A

160

b)  Pilot studies are essential in selecting the optimum
filter.  Design should be based on economic tradeoffs between
filter size, operating head requirements, and run length for a
specific effluent quality.  Refer to EPA PB 214551, Process Design
Manual, Suspended Solids Removal, for methodology for making this
comparison.

c)  Gravity filter tanks can be constructed of either
reinforced concrete or carbon steel.  Pressure filters are
normally prefabricated package units built in carbon steel
pressure tanks.  Carbon steel tanks should be specified to have
both interior and exterior surfaces blast cleaned, prime coated,
and finish coated with a coal-tar epoxy.

3.10.7.2 Coalescing Filtration.  A coalescer system consists of a
prefilter followed by two stages of coalescer elements.  The
prefilter removes free oil and solids and can be either a
mechanical pack or disposable cartridges.  The coalescing
elements, often cartridges, remove dispersed and some emulsified
oil to below 10 ppm.  Eventually, the elements become blinded and
must be replaced.

a)  Equipment.  Coalescing filtration units are
available as prefabricated package units.  Specify tankage
fabricated of carbon steel with interior and exterior surfaces
blast cleaned, prime coated, and finish coated with a coal-tar
epoxy system.  Specify maximum use of stainless steel for internal
components including mechanical coalescer packs, piping, and
cartridge and filter supports or brackets.  Prefilter and
coalescer cartridges are manufactured from a variety of synthetic,
noncorrosive materials.  Figure 24 shows a typical arrangement of
components for a coalescing filtration unit.

3.10.7.3 Activated Carbon Adsorption.  Polishing of oily
wastewater by activated carbon adsorption produces effluence of
high quality containing less than 10 mg/L oil and grease and low
levels of dissolved organics.  A large number of compounds listed
as toxic on EPA’s priority pollutants lost are amenable to removal
by this treatment.

CANCELL
ED



MIL-HDBK-1005/9A

161

The optimum use of carbon columns as a treatment process
requires the development of design parameters from a detailed
laboratory pilot-scale treatability investigation with the
wastewater under consideration.  Pilot scale studies should
determine the necessary design parameters for sizing of a carbon
contact system.  The design parameters include type of carbon,
breakthrough and head loss characteristics, and pretreatment
requirements.

The main components of an adsorption system, as shown in
Figure 25, include two or three adsorption columns packed with
activated carbon, liquid transfer pumps, valves, basic
instrumentation for pressure and liquid flow monitoring, and
backwashing provisions.  Periodic backwashing is required to
remove accumulated suspended solids.  To minimize backwashing, the
column influent should be pretreated to maintain suspended solids
at less than 50 mg/L.  These levels of suspended solids are
normally achieved by polishing in multimedia filters prior to
carbon adsorption.

Periodic regeneration of activated carbon is necessary
at the exhaustion of adsorption capacity.  For most oily waste
treatment plants, a vendor-provided regeneration service should be
investigated.  Onsite regeneration is economical for very large
industrial or domestic wastewater plants where carbon usage is
more than 1,000 pounds/day.  For oily wastewater plants with
continuous operation, supplying two or more columns instead of one
large column capable of handling the entire flow should provide
adequate redundancy.  For batch operated plants, redundant
capacity is not needed as maintenance or carbon replacement can be
scheduled during plant shutdown.  The contacting system can be
pressurized or operated under gravity.  The pressurized systems
are generally more flexible and can be operated at a higher head
loss. CANCELL

ED



CANCELL
ED



MIL-HDBK-1005/9A

163

Usually, carbon columns are designed with hydraulic
loadings of 2 to 10 gpm/ft2 (81.5 to 407.5 L/min⋅⋅m2) for carbon beds
10 to 30 feet (3.05 to 9.1 m) high.  Bed height-to-diameter ratio
varies from 1:1 to as high as 4:1.  The higher rations are needed
for columns operating without flow distribution systems.

3.10.8 Sludge Dewatering and Disposal.  The solids that settle
to the bottom of the LETs, gravity separators, and DAF/IAF must be
removed periodically. In addition, the scum that accumulates at
the surface in the DAF/IAF must also be disposed.  Oily sludges
may contain considerable quantities of heavy metals and organic
toxic chemicals.  Inorganic coagulants such as lime and alum used
in wastewater treatment also increase sludge generation.  These
sludges may be classified as toxic wastes and must be dewatered
(regardless of toxicity) to minimize transportation and disposal
costs and comply with typical disposal site criteria.  Sludge
drying beds or mechanical dewatering equipment are the preferred
method of sludge dewatering.

The efficiency of dewatering can be improved by sludge
conditioning prior to dewatering.  The common processes include
chemical and thermal conditioning.  Chemical conditioning by
polyelectrolytes is more suitable for oily waste plants as it
requires less capital and O&M costs and the process hardware is
less complex as compared to thermal conditioning.  However,
chemical conditioning requires an investigation to select the type
and feed rates of chemicals.  Inorganic conditioning chemicals are
also considered effective, but they increase the quantity of
sludge and increase disposal cost as compared to organic
polyelectrolytes.

The water fraction from dewatering oily sludges is to be
transferred to the LETs.

3.10.8.1 Sludge Drying Beds.  Sludge drying beds are the
preferred alternative if the treatment facility is located in a
suitable climate. Sludge drying beds are considerably less
expensive to design, construct, operate, and maintain as compared
to mechanical dewatering devices.  Their performance is not
affected by variable solids/moisture content in sludges.

CANCELL
ED



MIL-HDBK-1005/9A

164

Design and use of drying beds are influenced by:  (1)
meteorological and geological conditions; (2) sludge
characteristics; and (3) use of sludge conditioning aids.
Climatic conditions are the most important.  The amount and rate
of precipitation, percentage of sunshine, air temperature,
relative humidity, and wind velocity are factors that determine
the effectiveness of air drying.

The following general design characteristics are
recommended for drying beds:

a)  Basis of Sizing.  Provide at least 1.5 sq. ft (0.14
sq. m) of drying bed per 1,000 gpd (3785 L/d) of oily waste flow.
Provide duplicate units for 100 percent redundancy.  Individual
bed area should not exceed 2,000 sq. ft (186 sq. m).  If more than
2,000 sq. ft (186 sq. m) is required, provide two beds each with
50 percent of the required design area and two equally sized beds
for redundancy requirement.

b)  Bed Characteristics.  If available land is limited,
consider use of premolded, polypropylene screen modules to replace
sand bottom.  These beds require 1/6 to 1/10 the area of sand
beds.  Alternatively, consider vacuum assist or solar assisted
drying for conventional sand bottom beds.

Drying beds usually consist of 10 to 30 cm of sand that
is placed over 20 to 50 cm of graded gravel or stone.  A recent
study indicates 40 cm of sand to be preferred for mechanically
cleared beds.  The sand typically has an effective size of 0.3 to
1.2 mm and a uniformity coefficient of less than 5.0.  Gravel is
normally graded from up to 2 cm.

CANCELL
ED



CANCELL
ED



MIL-HDBK-1005/9A

166

The top 3 inches (7.5 cm) of gravel should consist of
1/8 to 1/4 inch (0.3 to 0.6 cm) gravel.  The gravel should extend
at least 6 inches (15 cm) above the top of the underdrains.
Drying beds have underdrains that are spaced from 10 to 26 feet (3
to 8 m) apart.  Underdrain piping is often vitrified clay laid
with open joints, has a minimum diameter of 10 cm, and has a
minimum slope of about 1 percent.  Collected filtrate is returned
to the treatment plant.  Bed walls should be watertight and extend
15 to 18 inches (38.1 to 45.7 cm) above and at least 6 inches (15
cm) below the surface.  Outer walls should be curved to prevent
soil from washing onto the beds.  Pairs of concrete truck tracks
at 20-foot (6.2-m) centers should be provided for beds.  The
influent pipe should terminate at least 12 inches (30 cm) above
the surface with concrete splash plates provided at discharge
points.

A recent trend in handling sludge in drying beds is the
increased use of mechanical lifting equipment for sludge handling.
Chemical conditioning greatly aids the dewatering process.  In
many reported instances, flocculent chemicals have overcome
problems in drying beds.

c)  Covers.  Sand beds cab be enclosed by glass or other
material where justifiable to protect the drying sludge from rain,
to control odors and insects, and to reduce the drying periods
during cold weather.  Good ventilation is important to control
humidity and optimize the evaporation rate.  As expected,
evaporation occurs rapidly in warm, dry weather.  Adaption of
sludge removal and handling equipment to enclosed beds is more
difficult than to open drying beds.

3.10.8.2 Drying Lagoons.  Drying lagoons are technically and
operationally simple for sludge dewatering.  The cost factor
depends on land availability.  Since there are a fair number of
applicable regulations (such as mandatory monitoring of ground
water) to be taken into consideration, there is a higher risk